
Potable Water Reuse in Massachusetts

A Major Qualifying Project

Submitted to the Faculty of

WORCESTER POLYTECHNIC INSTITUTE

In Partial Fulfillment for the Degree of Bachelor of Science By

By: Carley Burns (Environmental Engineering)

Advisor: John Bergendahl

Submitted: April 24th, 2024

This report represents the work of one or more WPI undergraduate students submitted to the faculty as

evidence of completion of a degree requirement. WPI routinely publishes these reports on the web

without editorial or peer review.



Table of Contents

Table of Contents..................................................................................................................................................... 2
[...]
chemicals are “used to make fluoropolymer coating and products that resist heat, oil, stains, grease, and

water.” (CDC, 2022, May 3). PFAs can be found in firefighting foams, expelled from industrial

facilities, and on nonstick pans, leading to contaminated food and wastewater supplies. One of the

major concerns for these substances is that the only way to determine the presence of PFAS is through

testing because they are tasteless and odorless. The USEPA and MassDEP regulate these substances to

reduce the risks of widespread infection. Further specifications on these regulations for these CECs are

ever-changing as we learn more about them. Moreover, the health risks associated with persistent

exposure to these substances are widely researched and still being investigated.

The current studies regarding the health risks of PFAS exposure show various results due to the

discrepancies in the type of exposure, type of PFAS, and groups of people exposed (US EPA, 2021

October 14; ATSDR 2022, November 1). This makes it hard to link the results to other studies. The

CDC and ATDSR have developed a short list of possible side effects of persistent PFAS exposure.

Some possibly cause changes in the development and growth of children and infants, newborn death,

reproduction, and pre-eclampsia in pregnant women. Research on exposure to low levels of PFAS have

found it could affect thyroid function, immune systems, risks for high blood pressure, and liver

21



problems. PFAS are often called forever chemicals because they can not decompose in nature and have

a chemical attraction to organic matter, leading to a build-up of PFAS in soils and wildlife. Many

studies interpolated the build-up of PFAS in wildlife to evaluate the risks to human health.

PPCPs
Pharmaceuticals have an interesting exposure pathway to the environment and water supply.

Unlike PFAS, these types of contaminants are not limited by household items. Humans use

pharmaceuticals to treat illnesses, and are expelled from the body directly into wastewater. Proper

disposal protocols are sometimes ignored, and medications are exposed to the environment by these

oversights. Medicines are given to livestock to improve growth and fight diseases linger in the body

and the residuals of the medications can become present in the soil when expelled and used for manure.

Some cases lead to a direct inflow of PPCPs to a wastewater supply; others can get into a water supply

via runoff. Like PFAS, there are various possible health and environmental risks that are inferred from

research but are ultimately uncertain. Researchers try to understand the effects of PPCPs on the

environment through a regulated approach that extrapolates data from animal studies (e.g., Fish and

Rats.) According to Beringer and Brooks (2010) study on fish responses to pharmaceuticals, a

toxicology report indicated among the 200 medications in the study, 74% are acutely toxic above 10

mg/L, and “it was predicted that few pharmaceuticals are acutely toxic at concentrations below 10μg/L

(0.075%).”

Many PPCPs in wastewater and the environment are Endocrine Disruptors (EDCs). These

compounds change hormones in humans and animals, causing various side effects. ( US EPA 2015,

August 18). The best way to evaluate the long-term low-level side effects of EDCs and other

pharmaceuticals on humans is by investigating the impacts experienced by production workers. (Boxell

et al., 2012). A case study examining the exposure effects of oral contraceptives for manufacturing

workers found that male workers experienced a large increase in oestogen levels and a decrease in

testosterone, leaving them with a notably lower sex drive. The study also evaluated postmenopausal

women, which showed they also experienced a large increase in oestorgen. (Heron, R. J. L., 2003)

Although the research cases examined in Heron R. J. L’s study ranged from the 1970s to the early

2000s, healthcare professionals widely accept the information given. An often overlooked possibility is

the effects of having a mixture of low-level medications. It is common knowledge that medications can

22



have adverse reactions to one another. However, with the limited knowledge we can obtain, it remains a

question that needs deeper research.

DBP
Disinfection By-Products (DBPs) are chemical compounds that pose health risks to humans.

DBPs are found in drinking water and wastewater effluent due to the disinfection process in treatment

facilities. They are formed when a disinfecting agent reacts with other compounds referred to as

precursors (NOM, bromide and iodide, anthropogenic compounds, pharmaceuticals, antibacterial

agents, textile dyes, pesticides, etc.) DBP precursors often contaminate water sources because of

industrial discharges, agriculture runoffs, and wastewater discharge. DBPs are typically related to

chlorine-based disinfectants or Ozonation and are strongly influenced by pH, temperature, ammonium,

and metals (Gilca, A., 2020). However, drinking water treatment plants using UV or UV/H2O2

processes can react with PPCPs and form even more DBPs. This is only possible because

pharmaceuticals will likely resist traditional drinking water treatment processes (Gilca, A., 2020). The

U.S. EPA acknowledges some DBPs, but others go unnoticed. The acknowledged DBPs are regulated

and broken up into classes such as trihalomethanes (THMs), Haloacetic Acids (HAA), and

Nitrosamines (NDMA), to name a few. The unregulated DBPs are less known and don't get much

attention in research or when detected in drinking water, even though they can be more toxic if exposed

to humans. Additionally, the enforceable Maximum Contaminant Level (MCL) values for DBPs do not

characterize DBPs based on their toxicity, carcinogenicity, and occurrence (Gilca, A., 2020).

The DBPs that are acknowledged and researched are carcinogens that can cause a variety of

other health problems in humans. High exposure can cause humans to develop diseases in the central

nervous system and reproductive systems. Some of these carcinogens involve mutagenic effects that

may or may not become lethal (Gilca, A., 2020). Effects on the reproductive system can cause

stillborns, miscarriages, birth defects, or infertility. The environmental impact of Chlorine-

Based-Disinfectants (CBDs) was widely investigated during the COVID-19 Pandemic when

widespread disinfection, such as bleach and bleaching powder, was considered essential. Chlorine will

react with organic and inorganic substances and alter the composition of the microbial communities

thriving in the body of water (Parveen et al., 2022). In China residential neighborhoods were

disinfected by spreading hypochlorite or sprayed with bleach. The treatment covered roads, sidewalks,

roadside plants, open lands, and other vegetation. Plants have a minimum level of chloride

23



recommended at 1g/kg. Nature naturally provides this to plants, and any additional chloride will kill

any vegetation it touches. DBPs build up in soil and vegetation over time, shortening their lifespans

until they are unable to thrive and die (Parveen et al., 2022). It could be assumed that aquatic wildlife

would experience similar effects to humans and vegetation.

Organic Contaminants
Nutrient pollutants such as nitrogen and phosphorus enter the environment through fertilizer

runoff, animal manure, sewage treatment discharge, and failing septic tanks (US EPA, March, 2015). It

is one of the most costly and challenging environmental problems. Excessive nutrients in the water will

substantially impact the economy and cause health problems. Nitrogen is a key nutrient to all life and

can live in water in various forms, including ammonia (NH3), Nitrates (NO3), and Nitrites (NO2),

which occur naturally in water. Additional nutrients to an aquatic system will throw the aquatic

vegetation out of balance, causing overgrowth in aquatic plants and stimulating algae blooms. The

excessive plant growth kills aquatic life by depriving the fish, animals, and insects of oxygen. The

decomposition of vegetation will require more dissolved oxygen (DO) in the body of water, fueling the

decline in the ecosystem. Algae blooms pose an additional risk as some excrete harmful toxins and

gasses. The growth and death of algae blooms will block sunlight from penetrating the surface of these

bodies of water, killing the plants and organisms that rely on it (US EPA, November, 2015).

Algae blooms not only impact the welfare of wildlife, but it can also impact human health. The

aquatic wildlife can absorb algae toxins; if humans consume a tainted animal or drink from the water,

they will suffer. The toxins can lead to stomach issues, short-term memory loss, rashes, and even some

more serious illnesses. In connection with the topic discussed in the previous section, the chemicals

commonly used to treat algae blooms can cause additional health risks when they react. The reactions

between the disinfectant and the algae can form DBPs (US EPA, March 2015). To protect the

community from these risks, water treatment plants must spend more money to treat the polluted water,

raising consumer prices (US EPA, March 2015). Nutrient pollution affects the U.S. Economy every

year, impacting many different sectors. The tourism industry loses almost 1 million dollars annually

from nutrition-polluted bodies of water. It can cause losses in the commercial fishing and shellfishing

industry, amounting to a nearly 10 million dollar loss. Treating contaminated bodies of water can cost

billions of dollars to clean. On a local scale, nutrient pollution will also affect waterfront property

values.

24



Case Studies

Orange County, California IPR

The Orange County Water District (OCWD) oversees three of Southern California's major water

supplies. OCWD began practicing water recycling systems in 1975 at Water Factory 21 (WF 21) to

combat seawater intrusion contaminating the Orange County groundwater basin (Markus and Torres,

n.d.; Orange County Water District, 2023a). The success of this project led the OCWD and Orange

County Sanitation District (OCSD) to expand the water reuse project in the early 1990s to address the

need for the OCSD and fulfill Orange County’s water demands to eliminate the task of needing to

import water to the county (Markus and Torres n.d.). Early in 2023, OCWD expanded its IPR system

from producing 100 MGD to 130 MGD. Making this IPR project the largest water reuse facility in the

world, being awarded “Most wastewater recycled to drinking water in 24 hours” (Guinness World

Records 2018, April 20). In this case, the process required to treat wastewater for drinking water has

proven successful.

The OCWD water treatment train has four steps, with the main objective to clarify, desalinate,

and disinfect the secondary effluent. The first step in this treatment is pre-purification, which removes

impurities such as suspended solids and some microorganisms. During the primary treatment, the water

flows into settling tanks with a residence time of 2 hours, allowing the suspended solids to settle and be

easily removed. Next is the secondary treatment, which uses screen bars, grit chambers, trickling filters,

and activated sludge to remove the remaining particles, including the aerobic microorganisms. The

second step uses a microfiltration membrane (MF) made of hollow polypropylene fibers to remove

solids larger than 0.2 microns, protozoa, bacteria, and certain viruses. Step three implements a

semi-permeable reverse osmosis (RO) polyamide polymer membrane to remove dissolved chemicals

and any remaining viruses and PPCPs.The final step before delivery is disinfection by UV light coupled

with hydrogen peroxide to destroy any remaining organic compounds. Half the water produced is

injected into the seawater barrier, while the rest is sent to the groundwater basins (Orange County Water

District, 2023).

25



Figure 3: Advanced treatment process for IPR System in Orange County Water District, Califonia
(Jeffery et al., 2022)

According to Jeffery et al., (2022) research, some of the important conditions required by the
governing officials to mitigate the risk of contamination of the treated water:

A. “Minimum retention times and separation distances between both the surface
spreading basins and the barrier injection point to the nearest down-gradient
drinking water production well;

B. A Maximum contribution of 75% from the recycled water stream to the total
water stream at the surface spreading basin;

C. The requirement to monitor CECs such as (EDCs and PPCPs)and, subject to
advice from an independent advisory panel, specific CECs based on health
impact or as an indicator of process performance.”

Wichita Falls, TX, USA
Texas County began looking for potable reuse options in early 2012 because of a severe drought

from 2010 - 2015. The city’s calculations indicated that the water supply would dry by 2013 (Nix et al.,
2021). A Direct Potable Reuse (DPR) system was proposed but was rejected by the Texas Commission
on Environmental Quality because they preferred an Indirect Potable Reuse (IPR) system. Building
projection for the IPR system proposal estimated that the project would be operational in 2017. This

26



would leave a 4-year gap, limiting the water available to the public from 2013 - 2017. This estimate
obligated TCEQ to approve a Temporary Emergency DPR Project.” The effluent was analyzed and
compared with the U.S. EPA's primary and secondary drinking water regulations to design the system
and address the contamination of the community's wastewater. to address any contaminants that do not
meet the MCL. As a result of the wastewater effluent analysis, it was determined that the contaminants
of concern were nitrate (N), trihalomethanes (THMs), and microbial. (Nix et al., 2021)

In 2014, the DPR project began operations that included a series of treatment processes and
multiple treatment steps. First, the wastewater was treated at a conventional Wastewater Treatment
Plant (WWTP) consisting of aeration basins and secondary clarifiers before being dosed with linear
alkyl benzene sulfonate (LAS) to react with chlorine at another contact basin. Disinfection by LAS and
chlorine addressed the removal of total trihalomethane (TTHM). The WWTP’s effluent was then
transported to the MF and RO treatment facility, which would remove protozoan (MF), nitrate (N), and
viruses (RO). TCEQ also required that a UV light system was added to this process after the MF and
RO treatment to ensure a higher log removal of protozoan pathogens. Additionally, the treated effluent
was delivered to the local raw water supplies and blended with a 50% ratio before being delivered to a
conventional water treatment plan ( Coagulation, Softening, Flocculation, Clarification, Filtration, and
Chloramine Disinfection ) (Nix et al., 2021; Aleksić, Natalija 2022) After all these treatment steps were
completed the treated potable water was stored in a ground storage tank with a 24 hour detention time
allowing for a final check to ensure the water was safe to consume.

Figure 4: Advanced treatment process for DPR system in Wichita Falls, Texas

27



Windhoek, Namibia
Namibia is a small African nation; the continent is known for its endless deserts, prone to

drought (Sysop, 2022). The heat alone causes 83% of rainfall to evaporate. The desert ground only

allows 1% of the rain into the soil (Aleksić, Natalija 2022). In 1968, Windhoek, the capital of Namibia

and hub for its industrial sector, faced an extreme water crisis. It was estimated that within six months,

the city’s water supply would be dry, depriving more than 400,000 citizens of drinking water. Although

potable reuse is not widely accepted, many are inclined to take this solution when the unrelenting

environment gives no other options (Sysop, 2022). In 1969, Windhoek became the first city in the